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Report No. : FR381717C

Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
i
40.0 1||
1
30.0
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 3 ~ dBuv _ aBuv dB a8
1%  0.159 53.07 -12.45 £5.52 42.59 0.05 10.43 QF
2 0.159 35.77 -18.75 55.52 25.28 0.05 10.43 Average
3 0.185 48.66 -15.58 64.24 38.20 0.04 10.42 QP
4 0.185 32.76 -21.48 54.24 22.30 0.04 10.42 Average
5 0.240 43.22 -18.86 62.08 32.80 0.03 10.39 gP
6 0.240 28.62 -23.46 52.08 18.20 0.03 10.39 Average
7 0.507 38.78 -16.22 56.00 29.60 -0.03 10.21 QP
g 0.507 26.08 -19.92 46.00 15.90 -0.03 10.21 Average
9 0.611 42.03 -13.97 56.00 31.90 -0.05 10.18 QP
10 0.611 27.33 -18.67 46.00 17.20 -0.05 10.18 Average
11 1.698 38.54 -17.46 B56.00 28.60 -0.13 10.07 @F
12 1.698 25.44 —20.56 46.00 15.50 —0.13 10.07 Average
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saranas. FCC RF Test Report

Report No. : FR381717C

) Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15C RS§247-QP
500y 15C R§§247-AVG
A |
f
40.0 i
1
30.00 11
i 1]
10
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency {MHz)
Site : CO01-KS
Condition : 150 RSS247-0P | 1SN-0A0105-N 2023 NFUTRAI
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv dE dB
1+  0.151 52.37 -13.59 65.96 41.90 0.04 10.43 @P
2 0.151 37.07 -18.89 55.96 26.60 0.04 10.43 Average
3 0.189 45.07 -18.99 64.06 34.60 0.05 10.42 QP
4 0.189 29.27 -24.79 54.06 18.80 0.05 10.42 Average
5 0.238 38.90 -23.27 62.17 28.50 0.01 10.39 QP
& 0.238 23.30 -28.87 52.17 12.90 0.01 10.39 Average
7 0.300 36.11 -24.13 60.24 25.80 -0.04 10.35 QP
g 0.300 22.51 -27.73 50.24 12.20 -0.04 10.35 Average
9 0.601 34.01 -21.99 56.00 23.90 -0.07 10.18 QP
10 0.601 20.41 -25.59 46.00 10.30 -0.07 10.18 Average
11 19.122 32.27 -27.73 60.00 21.20 -0.24 11.31 gP
12 19.122 23.27 -26.73 50.00 12.20 —0.24 11.31 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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seanron cas. FCC RF Test Report Report No. : FR381717C

Appendix C. Radiated Spurious Emission Test Data

: _ Relative Humidity : 41~ 42%
Test Engineer : Levi zhao -
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Mode E\Aagg) Antenna Modulation Channel @ Frequency g::g Remark
Mode 1 2400-2483.5 1 802.11b 01 2412 1Mbps
Mode 2 2400-2483.5 1 802.11b 06 2437 1Mbps
Mode 3 2400-2483.5 1 802.11b 11 2462 1Mbps
Mode 4 2400-2483.5 1 802.11g 01 2412 6Mbps
Mode 5 2400-2483.5 1 802.11g 06 2437 6Mbps
Mode 6 2400-2483.5 1 802.11g 11 2462 6Mbps
Mode 7 2400-2483.5 1 802.11n HT20 01 2412 MCSO0
Mode 8 2400-2483.5 1 802.11n HT20 06 2437 MCSO0
Mode 9 2400-2483.5 1 802.11n HT20 11 2462 MCSO0
Mode 10 2400-2483.5 1 802.11g 02 2417 6Mbps
Mode 11 2400-2483.5 1 802.11g 10 2457 6Mbps
Mode 12 2400-2483.5 1 802.11n HT20 02 2417 MCSO
Mode 13 2400-2483.5 1 802.11n HT20 10 2457 MCSO
Sporton International Inc.(Kunshan) Page Number : Clof C37
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srorronas. FCC RF Test Report

Report No. : FR381717C

Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁg) (dE?(/e/lr\q) (dlé'un\]/'/tm) M(ng;n Pol. Z?/Zk Result Remark
1 802.11b 01  2389.95 42.81 54.00 -11.19 Y, AVERAGE Pass Band Edge
1 802.11b 01  4824.00 50.25 54.00 -3.75 H AVERAGE Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06  4874.00 49.13 54.00 -4.87 H AVERAGE Pass Harmonic
3 802.11b 11 2484.70 41.47 54.00 -12.53 Y, AVERAGE Pass Band Edge
3 802.11b 11 4924.00 49.02 54.00 -4.98 H AVERAGE Pass Harmonic
4 802.11g 01  2389.95 49.45 54.00 -4.55 \Y, AVERAGE Pass Band Edge
4 802.11g 01  4824.00 40.60 74.00 -33.40 \Y, PEAK Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06  4874.00 43.79 54.00 -10.21 \Y, AVERAGE Pass Harmonic
6 802.11g 11  2483.56 44.25 54.00 -9.75 \Y, AVERAGE Pass Band Edge
6 802.11g 11 4924.00 42.50 74.00 -31.50 \% PEAK Pass Harmonic
7 802.11n HT20 01  2389.82 46.71 54.00 -7.29 \Y, AVERAGE Pass Band Edge
7 802.11n HT20 01  4824.00 40.75 74.00 -33.25 \% PEAK Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 06  4874.00 43.73 54.00 -10.27 \% AVERAGE Pass Harmonic
9 802.11n HT20 11  2483.68 46.95 54.00 -7.05 \Y, AVERAGE Pass Band Edge
9 802.11n HT20 11 4924.00 42.09 74.00 -31.91 H PEAK Pass Harmonic
10 802.11g 02  2389.56 49.63 54.00 -4.37 \Y, AVERAGE Pass Band Edge
10 802.11g 02 - - - - - - - Harmonic
11 802.11g 10 2483.55 46.34 54.00 -7.66 H AVERAGE Pass Band Edge
11 802.11g 10 - - - - - - - Harmonic
12 802.11n HT20 02  2389.56 48.37 54.00 -5.63 \Y, AVERAGE Pass Band Edge

802.11n HT20 02 - - - - - - - Harmonic

13 802.11n HT20 10 2483.51 49.84 54.00 -4.16 H AVERAGE Pass Band Edge

802.11n HT20 10 - - - - - - - Harmonic
Sporton International Inc.(Kunshan) Page Number : C2 of C37
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<Co-location>

Radiated Spurious Emission Test Modes

Band . Data
(MH2) Antenna Modulation Channel Frequency Rate RU Remark

2400-2483.5 1 802.11b 01 2412 1Mbps - -
Part 27F B13 Link (BW=5M)

Mode

Mode 10

Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode  Modulation  Ch. (MHz) dBuv/m)  (dBuV/m) (dB) Pol. Avg. Result Remark
10 802.11b 01 2387.42 42.90 54.00 -11.10 H AVERAGE Pass Band Edge
10 802.11b 01 4824.00 49.36 54.00 -4.64 H AVERAGE Pass Harmonic
Sporton International Inc.(Kunshan) Page Number : C3 of C37
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srorronas. FCC RF Test Report

Report No. : FR381717C

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
I
45 95
Bl FCCPART 15C B FCCPART 15C
50 50
1 w
48 48
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 5198 74.00 -20.02 43.63 32.87 711 36.83 6.0 125 234 PEN 1 2412.00 105,46 ----vv -=nem- 97.01 32,17 7.14 36.86 6.00 125 234 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
813 813
650 50
FCCPARRASC (AVG) FCCPARTA5C (AVG)
a8 : [ a8
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 4176 54.00 -12.24 33.41 3247 7.1 36.83 6.0 125 234 AVERAGE 1 2412.00 101,05 ----vv -=nem- 92.60 3217 7.14 36.86 6.00 125 234 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C4 of C37
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Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138 i
45 95
Bl FCCPART 15C B FCCPART 15C
50 50
1
L S 48 St
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 53.22 74.00 -20.78 44.87 32.87 7.11 36.83 6.0 285 255 PEMK 1 2412.00 106,93 ----vv -vnee- 98.48 3217 7.14 36.86 6.00 285 255 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
813 813
50 50
FCC PABASC (Ave) FCCPARTA5C (AVG)
iy 1 ! [t
Av
g 325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 42.81 54.00 -11.19 34.46 32.87 7.11 36.83 6.0 285 255 AVERAGE 1 2412.00 102,43 ----vv -vnem- 9.03 32,17 7.14 36.86 6.00 285 255 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C5 of C37
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Mode Harmonic

2400-2483.5_802.11b_CHO1_2412MHz

Pol. Horizontal Vertical
o Level (dBuVim) 0 Level (dBuVim)
138 1114
95 915
i3 FECPRT T 3 FECPRTTC
850 A
4 FCCPART 16C (AVG) FCCPART 15C (AVG)
- o Ty
Peak " Mgt
5 af
Avg
163 163
U
300 000. 9000. 12000, 16000, 18000 3000 6000. 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WrdufmBNn & BN B & B & o iy Mo BNn & BN B & B & o df
1 452400 5220 74.80 -20.80 7331 33.90 10.23 65.5 0.00 315 146 PEAK 1452400 49.12 74.00 -24.88 70.24 33.90 10.23 €5.25 0.00 109 207 PEAK
2 430408 50.25 5488 -3.75 L33 33.98 10.13 65.26 .08 315 146 AVERAGE 143408 46.85 5480 -7.15 67.97 33.98 10.13 65.25 .08 180 287 AVERAGE
Peak
Avg
Sporton International Inc.(Kunshan) Page Number : C6 of C37
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Report No. : FR381717C

Pol. Horizontal Vertical
mLeveI(dBu‘Jﬂn) i Level (dBuVim)
134 134
15 i
LiN]
FCC PART 15C ik
wil (L PAHI%HB%
Peak ul 0 -
ea N FCCPAHMBCC% K Pmﬁc%
QP . ity M b mew&\hwfw-ww iy
L , s
163 i
18000 10400, 20800, 0, L3600, 25000
Frequency (MHz) 16000 19400, 20800, 1200, 23600, 000
Frequency (WHz)
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Report No. : FR381717C

Pol. Horizontal Vertical
Level (dBuVim) L
70 .
60, 50,
FCC PART 15C FCC PART 15C|
\ o !
I
m 10,
] 4
42 3 2 5
ML M, e T e
, B Ut . .
2 JJ M i i ‘ e
Peak 1004 .
-0, A
30 100 200. 300. 400 500. 600. 700 800. 900. 1000 30100, 200. 300 400 500. 600. T00. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark Pol/Phas

MHz dBuv/m dB dBuv/m  dBuv  dB/m dB d8 o deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d m  deg
1 98.14 28.20 -15.30 43.50 44.47 15.16 1.42 32.85 HORTZONT 1 30.00 20.77 -19.23 40.80 27.88 25.88 0.76 32.95 --- Peak VERTICAL
2 143.49 28.98 -14.52 43.5 43.50 16.51 1.89 32.83 HORTZONT 2 99.84 22.70 -20.30 43.50 38.16 15.92 1.47 32.85 --- Peak VERTICAL
3 252.13 28.88 -17.12 46.00 40.76 18.46 2.43 377 HORIZONT 3 299,66 21.60 -24.48 46.00 32.70 19.15 2.56 32.81 ---  --- Peak VERTICAL
4 40839 25.72-20.28 46.00 33.69 21.82 3.88 32.87 HORTZONT 4 550.62 31.49 -14.51 46.88 35.67 26.10 3.28 33.56 --- Peak VERTICAL
5 698.33 26.59 -19.41 46.00 30.39 25.23 4.4 33.07 HORTZONT 5 631.48 27.37 -13.63 46.88 38.94 26.26 3.70 33.53 --- Peak VERTICAL
6 97478 31.43 -22.57 5400 30.48 27.45 4.78 3L HORIZONT 6 997.89 31.19 -22.81 54.88 27.57 30.26 4.68 31.32 ---  --- Peak VERTICAL

Sporton International Inc.(Kunshan) Page Number : C8 of C37
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Mode

2400-2483.5_802.11b_CHO6_2437MHz

Pol. Horizontal

el B

1138

95

i FCCPARTTEC

850
4 FCC PART 15C (AVG)

44
Peak
128

Av
g 163

3500 6000, 9000, 12000, 15000, 18000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg
1 437400 50.%9 74.08 -13.61 72.67 33.98 10.29 65.27 .00 137 146 PEAK
1437408 49.13 5488 487 TH.21 33.90 10.19 65.27 .00 137 146 AVERAGE
3 73ll.6e 4135 74.86 -32.65 59.38 35.78 1.72 66.45 @.ee - -- PEAK

1

13

95

8.3

650

488

5

16.3

3000

Lol dBuVim)

Vertical

FCC PART 15C

FCC PART 15C (AVG)

ke

£

6000, 9000,
Frequency (MHz)

Linit Read  Ant
Line Margin Level Factor

Pz dBw/m dBuV/m 6B dBwV  dB/m

1 487408 50.39 74.80 -23.61
14400 47.83 s4.00 617
731108 41.18 74.00 -32.82

7L47 339 0.9 65.27
68,91 33.98 10.29 65.27
59.21 3570 12.72 66.45

15000, 18000

Aux APos  TPos
Loss Factor Factor Remark

B.08 335 223 PEAC
B.88 335 223 AVERAGE
0.0 - - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
Bl FCCPART 15C B FCCPART 15C
50 50
1
488 Mo " 488 bt
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 2485.06 50.55 74.00 -13.45 4174 32.53 7.26 36.98 6.00 109 309 PEAK 1 2462.00 102,56 ----vv -=--e- 93.89 3240 7.2 3695 6.00 100 389 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
813 813
650 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
mmr”‘/ 1 a8
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 248476 49.42 54.00 -13.58 31.62 32.52 7.26 3698 6.00 108 389 AVERAGE 1 6,00 97.79 --seev oomees 89.12 3240 7.22 3695 6.00 100 309 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C37
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
Bl FCCPART 15C B FCCPART 15C
50 50
1
48 48 bbb oo
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 248420 50.85 74.00 -13.15 4205 32.52 7.26 36.98 6.0 207 263 PEAK 1 2462.00 103,98 ----vv -=-em- 95,23 .40 7.2 3695 6.0 207 263 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
813 813
50 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
4a.amf,\/ v : I
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 248470 41.47 54.00 -12.53 32.67 32.52 7.26 36.98 6.00 217 263 AVERAGE 1 62,00 99.15 --eeev oomeee 99.48 3240 7.22 3695 6.00 217 263 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C11 of C37
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Mode Harmonic
2400-2483.5_802.11b_CH11_2462MHz
Pol. Horizontal Vertical
0 Level (dBuim) o Lewel (dBuV/m)
1138 138
95 95
B FECPART ¢ B FEEPART ¢
850 850
4 FCC PART 15C (AVG) FCC PART 15C (AVG)
48 ] 44 j
Peak -
325 35
Av
9 163 163
U
3000 6000, 8000, 12000, 15000. 18000 3000 000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & B Bn B B B m g M &6 BN Bn B B & o g
1 4924.08 5189 74.88 -22.91 72.88 33.95 10.35 65.29 .00 128 146 PEAK 1492408 50.44 74.00 -13.56 7143 33.95 10.35 65.29 .00 384 D23 PEAC
1492400 49.80 5408 -4.98 Te.el 33.95 10.35 65.29 0.0 128 146 AVERAGE 1492408 47.90 5400 -6.88 6591 33.95 10.35 65.20 .00 354 223 AVERAGE
3 7386.00 41.87 74.60 -32.13 ce.1@ 3578 12.73 66.66 0.00 -~ PEAK 3 7386.00 41.40 74.00 -32.60 59.63 35.79 12.73 66.66 8.0 - -- PEAK
Sporton International Inc.(Kunshan) Page Number : C12 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
Bl ARTHEC B FCCPART 15C
i
B0 7 M B0
e R Tt et A 17 48
Peak
325 35
163 163
i 1% 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 6436 74.00 -9.64 56.02 32.87 7.10 36.83 6.0 225 281 PEAK 1 2412.00 104,08 -----v -=--=- 95,53 318 7.15 36.86 6.00 104 233 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
w5 w5 !
813 813
650 50
FCC PARTHAL (AVG) FCCPARTA5C (AVG)
s ] s
Av
g 325 35
163 163
i 1%, 1362, 238, . 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 B389.82 47.29 5400 -6.71 38.94 32.87 7.1 36.83 6.0 104 233 AVERAGE 1 1500 9511 --eev oomeee 86,63 32.20 7.15 36.67 6.00 104 233 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C13 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
Pol. Vertical Fundamental
WLSVB\ (dBuvim) 11"Le\iel (dBuVim)
1138 1138
1
975 975
K
1 D t FOCPART T
a0 Ll
88 i ik ki ﬂ 488
Peak s "
16\3 163
2%10 2336 2362 2368 U4, U4 H
' 1 ' ' 1000 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (W)
Freq Level Lmz Hargin LZ::T Fact\g: [Ti: E:::ﬁ Facﬁz: e Renark it fead At Cble Py Aoc os - Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg b B G Bn B & B o _—
OB BT L 66 S0 G L0 RS 68 1 2K e By dife & BN B B & & a by
T 241200 105,09 ---vn woeeee 9.62 12,18 7.15 3686 6.0 25 281 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
w5 w5 !
813 813
650 50
) FCC PARTHGE (AVG) FCCPARTA5C (AVG)
s ' s
Av
g 5 35
163 163
2%10 1336, 2362, 2368, U, U0 150[] 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1238995 49.45 54.00 -4.55 4110 32.87 7.11 3683 6.0 225 281 AVERAGE T U100 95,62 --vem woeeee 8715 32,18 7.15 3686 6.0 225 281 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C14 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

2400-2483.5_802.11g_CHO1_2412MHz

Mode
Pol. Horizontal
0 Level (dBuVim
1138
A
B FLCPART 15
50
FCC PART 45C (AVG)
Peak e 1
Avg 35
163
300 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Art (afle Preap  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ml Bin B B B B B B o g
1 452400 40.27 74.80 -33.73 6L.39 33.98 10.23 65.55 .00 PEAK

Vertical
o Level (dBuVim
1134
a5
B FLCPART15C
5
FCC PART 15C (AVG)
48
1
35
163
3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz)
Linit Read  Ant CablePreamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

@ dw dm B & B o deg

1 452400 40.60 74.80 -33.40 6L72 33.90 10.23 65.25 8.0 -~ - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C15 of C37



srorronas. FCC RF Test Report

Report No. : FR381717C

Mode Harmonic
2400-2483.5_802.11g_CHO6_2437MHz
Pol. Horizontal Vertical
0 Level (dBuim) o Lewel (dBuV/m)
1138 138
95 95
B FECPART ¢ B FEEPART ¢
850 850
1 FCC PART 15C (AVG) 1 FCC PART 15C (AVG)
48 — rzans 44 " i A ko
Peak o il > o APl " N/
325 35
Av
9 163 163
U
3000 6000, S000. 12000, 15000. 18000 3000 000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & B Bn B B B m g M &6 BN Bn B B & o g
1 437408 53.21 74.88 -20.79 74.29 33.98 10.29 65.27 .00 199 237 PEAK 1 487408 53.10 74.00 -28.9% 74.13 33.98 10.29 65.27 .00 36 85 PEAC
147408 43.10 54.08 -10.89 64.19 33.98 10.19 65.27 .00 199 237 AVERAGE 1O4R74.08 4379 54.00 -18.21 64.87 33.98 10.19 65.27 .00 306 85 AVERAGE
3 731100 43.81 74.60 -30.99 6l.84 35.70 12.72 66.45 0.00 -~ PEAK 3 731108 4155 74.60 -32.45 59.58 3578 12.72 66.45 0.00 -~ PEAK
Sporton International Inc.(Kunshan) Page Number : C16 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

6
Mode Band Edge - L
2400-2483.5_802.11g_CH11_2462MHz
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
Bl FCCPART 15C B FCCPART 15C
50 1 50
us Yt us VTR,
g it P
Peak
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 243446 61.04 74.00 -12.95 52.24 32.52 7.26 36.98 6.0 108 362 PEAK 1 2462.00 102,02 ----vv -=nem- 93.38 3238 7.21 3695 6.00 108 382 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
45 95 1
813 813
650 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
By ; @i
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 43.66 54.00 -10.34 34.86 32.52 7.26 3696 6.00 109 32 AVERAGE 1 62,00 92,62 ---nev -omeee B3.98 3238 7.21 3695 6.00 100 382 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C17 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

6
Mode Band Edge - L
2400-2483.5_802.11g_CH11_2462MHz
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
1
45 95
Bl ™ FCCPART 15C B FCCPART 15C
WW‘W e
650 W 50
. M . M
Peak ‘
325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 24839 62.41 74.00 -11.59 53.61 32.52 7.26 36.98 6.00 309 242 PEAK 1 2462.00 102,08 -----v -=---- 9341 3240 7.2 3695 6.00 300 242 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
45 95 1
813 813
50 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
L f a8
Av
g 325 35
163 163
2440 U5l U, 276, 2488, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m A8 A8 B o deg

1 2483.56 4425 54.00 -9.75 35.45 32.52 7.26 36.98 6.00 309 242 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 6208 9271 ----sv -=eee BAo6 3.3 7.0 3695 600 308 242 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C18 of C37



seanron cas. FCC RF Test Report Report No. : FR381717C

Mode Harmonic

2400-2483.5_802.11g_CH11_2462MHz

Pol. Horizontal Vertical
i Leel (dBuim) o Level (4Bu/m)
1138 1138
915 95
i3 FECPRT T 3 FECPRTTC
650 6.0
FCC PART 15C (AVG) FCC PART 15C (AVG)
48 Y NWW 44 1
Peak " N A W WHWW
35 35
Avg
163 163
U
3000 6000, S000. 12000, 15000. 18000 3000 000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WrdufmBNn & BN B & B & o iy Mo BNn & BN B & B & o df
1 492400 40.58 74.80 -33.42 6L.57 33.95 10.35 65.29 0.0 -~ -- PEAK 1492400 4250 74.80 -31.50 63.49 33.95 10.35 €5.29 0.0 -~ - PEAC
1 73608 4071 74.88 -33.29 S5.04 3578 1L.73 6666 0.0 - -- PEAK 1 73608 40.89 74.80 -33.11 59.12 35.78 1.7 6666 8.0 - -- PEAC
Sporton International Inc.(Kunshan) Page Number : C19 of C37

TEL : +86-512-57900158
FCC ID: IHDT56AR1



srorronas. FCC RF Test Report

Report No. : FR381717C

Band Edge

2400-2483.5_802.11n HT20_CHO1_2412MHz

Mode
Pol. Horizontal
11ﬂLe\leI (dBuVim)
138
45
Bl  PART15C
1 l'( |
650
L i p S
Peak
325
163
i 1%, 1362, 238, . 40
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWnBNE B BN B B B B a dy
1 1389.95 65.57 74.00 -B.43 57.12 32.47 7.1 36.83 6.0 142 365 PEAK
11ﬂLe\leI (dBuVim)
138
45
813
650
FCC PAT 15C (AVG)
48 1
Av
g 325
163
i 1%, 1362, 238, . 40
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m A8 A8 B o deg
1 2389.80 45.13 5400 -8.87 36.78 3287 7.01 3683 6.00 102 385 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1134

I

B FCC PART 15C

a0

488

25

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2412.08 103,61 ------ -=---- 95.07 315 704 3685 600 182 305 PEAK

11"Le\iel (dBuVim)

1134
i i
i3

]
FCCPART 15C (AVG)

48

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 41008 93,55 ----n -oeee 85,12 314 7.3 3664 600 182 305 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C20 of C37



srorronas. FCC RF Test Report

Report No. : FR381717C

Band Edge

2400-2483.5_802.11n HT20_CHO1_2412MHz

Mode
Pol. Vertical
11ﬂLe\leI (dBuVim)
138
45
Bl o PART 15C
i T
4B'BW
Peak
325
163
i 1% 1362, 238, . 40
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWnBNE B BN B B B B a dy
1 1389.80 64.87 74.00 -9.13 56.52 32.87 7.01 36.83 6.0 225 273 PEMK
11ﬂLe\leI (dBuVim)
138
45
813
650
FCC PARTA5C (AVG)
4 ;
Av
g 325
163
i 1%, 1362, 238, . 40
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m A8 A8 B o deg
1 2389.8 46.71 5460 -7.09 38.36 3287 7.01 3683 600 15 173 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1134

I

B FCC PART 15

a0

488

25

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 241,00 105,31 ---nv -=een 9.88 314 7.3 3664 680 15 173 PEN

11"Le\iel (dBuVim)

136
T 1
§y

]
FCCPART15C (AVG)

48

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 41008 95,93 ----s -oeeee 87.50 314 7.3 3664 680 25 273 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C21 of C37



srorronas. FCC RF Test Report

Report No. : FR381717C

Harmonic

2400-2483.5_802.11n HT20_CHO1_2412MHz

Mode
Pol. Horizontal
0 Level (dBuVim
1138
A
B FLCPART 15
50
FCC PART 45C (AVG)
Peak e 1
Avg 35
163
300 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Art (afle Preap  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ml Bin B B B B B B o g
1 452400 39.78 74.00 -34.22 60.% 3398 10.23 65.55 0.00 -- PEAK

Vertical
o Level (dBuVim
1134
a5
B FLCPART15C
5
FCC PART 15C (AVG)
48
35
163
3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz)
Linit Read  Ant CablePreamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dowu/mddv/m A3 dBW dBm BB dB A8 o deg
1 434.00 40.75 74.00 -33.15 6L.E7 3319 0.8 6.5 8.8 - - PEA

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number 1 C22 of C37



SPORTON LAB.

FCC RF Test Report

Report No. : FR381717C

Mode

Pol.

Peak

Avg

1

Harmonic

2400-2483.5_802.11n HT20_CHO06_2437MHz

Horizontal
11"Le\lle\ (dBuVim)
1138
95
B FECPART ¢
850
1 FCC PART 15C (AVG)
48 . T T —
" Py " ¥ bl
bl itk Py
325
163
3 6000, S000. 12000, 15000. 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m B dBW dB/m B B B m deg
4374.00 53.85 74.00 -20.15 74.93 33.98 10.29 65.27 8.08 199 237 PEAK

Vertical
o Lewel (dBuV/m)
138
95
B FEEPART ¢
850
1 FCC PART 15C (AVG)
44 3 . T =
by
35
163
3000 000, 9000, 12000. 15000. 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBw/m dBuV/m 6B dBwV  dB/m

1 487408 53.46 74.00 -28.54 74.54 33.98 10.29 65.27 0.0 35 B2 PEAC

14300 4289 54801011 6397 33198 1029 6.7 B8 199 237 AVERAGE 24300 4373 480 -10.27 BABL 3198 1020 5.7 B8 M5 B2 AVERAGE
3OTALGR 4279 74803120 60.82 3578 1.7 66.45 808 - - PENC 3OTAL00 4301 7480 -30.89 6L14 3570 1.7 66.45 808 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C23 of C37

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR381717C

Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

Mode
Pol. Horizontal
11ﬂLe\leI (dBuVim)
138
45
Bl ‘ FCCPART 15C
il WWM
44 Mww
Peak
325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWnBNE B BN B B B B a dy
1 2483.50 62.06 74.00 -11.94 53.06 32.52 7.26 36.98 6.00 308 172 PEAK
11ﬂLe\leI (dBuVim)
138
45
813
50
FCC PARTA5C (AVG)
ans 1
Av
g 325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m A8 A8 B o deg
1 483.60 4558 54.00 -8.42 36.78 3252 7.6 3698 6.00 308 172 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1134

I

B FCCPART 15C

a0

488

25

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2462.08 102,51 ----vv -=--- 986 3.3 7. 3695 6.0 3 172 PEN

11"Le\iel (dBuVim)

1134
i 1
i3

Al
FCCPART15C (AVG)

48

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 260,00 93.09 ---nev oomeee B4.46 3237 7.21 3695 6.00 300 172 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C24 of C37



srorronas. FCC RF Test Report

Report No. : FR381717C

Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

Mode
Pol. Vertical
11ﬂLe\leI (dBuVim)
138
45
Bl FCCPART 15C
650 !
s M
Peak
325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWnBNE B BN B B B B a dy
1 2434.84 6538 74.00 -B.70 56.50 32.52 7.26 36.98 6.0 218 263 PEAK
11ﬂLe\leI (dBuVim)
138
45
813
650
FCC PARTA5C (AVG)
ap i
Av
g 325
163
2440 U5l U, 276, 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m A8 A8 B o deg
1 2483.68 46.95 54.00 -7.05 38.15 3152 7.6 3698 6.00 218 263 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1134

I

B FCC PART 15C

a0

488

25

163

1500 1400, 1800, 20, 2600, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2462.00 103,03 ------ -=--- .38 3.3 T 3695 6.0 208 263 PEA

11"Le\iel (dBuVim)

1134
i 1
i3

]
FCCPART 15C (AVG)

48

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 26200 93.48 -----v --eee B85 337 7. 3695 6.0 218 263 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1

Page Number : C25 of C37



seanron cas. FCC RF Test Report Report No. : FR381717C
9
Mode Harmonic
2400-2483.5_802.11n HT20 CH11 2462MHz
Pol. Horizontal Vertical
i Leel (dBuim) o Level (4Bu/m)
1138 1138
915 95
i3 FECPRT T 3 FECPRTTC
650 6.0
FCC PART 15C (AVG) FCC PART 15C (AVG)
48 L1
Peak i 2 Wwwwm ] 7 WW
35 35
Avg
163 163
3l 6000, S000. 12000, 15000. 18000 3000 000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m B dBW dB/m B B B m deg
140400 42.09 7480 -3LO1 €368 33.95 1035 65,09 0.0 - - PENC
2 73%6.08 4169 74.80 -32.31 59.92 35.78 1.73 66.66 8.08 - -- PEMC

MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
L4400 40.60 7480 -33.40 €L59 3395 1035 5.9 0.0 - - PENC
1 736.08 4192 74.80 -32.08 66,15 35.78 173 66.66 8.08 - -- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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10
Mode Band Edge

2400-2483.5_802.11g_CHO02_2417MHz

Pol. Horizontal

Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl FCCRART 15C B FCCPART 15
5.0 M 5.0
48 48
Peak
325 35
163 163
i 13, 2362, 238, u, 40 100 1400, 1800, 20. 2600, 3000
Frequency (Hz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 63.22 74.00 -10.78 60.17 3177 7.02 3584 0.8 121 223 PEN 1 2417.00 103,42 ---nvv -omees 10824 3183 7.16 3581 a0 10 223 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 o5 1
N 813
5.0 5.0
FCCPART 15C (A FCCPARTA5C (AVG)
48 ! 448
Av
g 35 35
163 163
i 13, 1362, 238, . 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m 4B oBW dB/m B A8 B o deg
1 2389.%5 45.70 5400 -8.30 4265 3L77 7.2 .84 0.0 121 123 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
1 M17.08 9531 ---n oeeee 9.16 3LE2 705 3582 a0 11 223 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1
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10
Mode Band Edge
2400-2483.5_802.11g_CHO02_2417MHz
Pol. Vertical Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl FCCPARRAGC B FCCPART 15
1
5.0 M 5.
48 48
Peak vt it PR AT
325 35
163 163
i 13, 21362, 238, u, 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 67.63 74.00 -6.37 64.58 3177 7.2 35.84 0.0 27 255 PEMK 1 2417.00 104,95 ---evv -oneee 10174 3184 7.7 3588 6.0 270 255 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 15 1
N 813
5.0 5.0
. FCC PART 15C (A FCCPARTA5C (AVG)
a8 ‘ @8
Av
g 325 35
163 163
i 13, 21362, 238, . 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m 4B oBW dB/m B A8 B o deg
1 2389.56 49.63 5400 -4.37 46.58 3L77 7.2 3584 0.0 I 155 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm B A8 B o deg
BI7.00 96,64 ---mmn --ee- 93.49 3LE2 .05 3582 a0 TR 255 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1
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11
Mode Band Edge

2400-2483.5_802.11g_CH10_2457MHz

Pol. Horizontal Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl " FCCPART 15C B FCCPART 15
i M B
a8 % M
Peak
325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 2483.55 6183 74.00 -10.12 58.36 3L.97 7.8 35.73 0.0 1@ 228 PEAK 1 257.00 184,31 --veev -omeee 1094 3181 7.3 3577 600 100 228 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
5.0 5.0
FCC PART 15C (AVG) FCCPARTA5C (AVG)
48 1 448
Av
g 325 35
163 163
22 I UM 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 48355 46,34 5400 -7.66 42.82 31.97 7.8 3573 0.0 109 228 AVERAGE 1 U57.00 9611 ---eev oomeee 92.74 3181 7.3 3577 .00 100 228 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C29 of C37
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11
Mode Band Edge

2400-2483.5_802.11g_CH10_2457MHz

Pol. Vertical Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
a5 a5
Bl "™ FCC PART 15C B FCC PART15C

T
i w B
a8 % .
Peak

325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 2483.66 62.17 74.00 -11.83 58.65 31.97 7.8 35.73 0.0 308 268 PEAK 1 57.00 185,77 --=nvv -emeee 10240 3181 7.3 3577 0.00 300 268 PEAK
11ﬂLe\IeI (dBuVIm) 11"Le\iel (dBuVIm)
1138 1138
415 95 :
813 813
5.0 5.0
FCC PART 15C (AVG) FCCPARTA5C (AVG)
48 ! 448
Av
g 325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 48366 46.24 5400 -7.76 42.72 3197 7.8 /.73 0.80 3 268 AVERAGE 1 U57.00 98,07 ----ev -emee- 9.78 3191 7.3 3577 6.00 300 268 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C30 of C37
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12
Mode Band Edge

2400-2483.5_802.11n HT20_CHO02_2417MHz

Pol. Horizontal Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl FCCPARL1EC B FCCPART 15
1
5.0 M 5.0
a8 fw a8
Peak ninnlploaiafasmnrinfiin
325 35
163 163
i 13, 1362, 238, u, 40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 1387.87 65.86 74.00 -B.14 62.84 3176 7.01 35.85 0.0 122 304 PEX 1 2417.00 103,78 ----vv -=nem- 10,52 3183 7.16 3581 6.00 122 384 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 ]
N 813
5.0 5.0
FCCPART 15C (A FCCPARTA5C (AVG)
a8 ; @8
Av
g 325 35
163 163
i 13, 21362, 238, u, 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 45.23 4.0 -5.77 45.18 3177 7.2 3584 0.0 122 384 AVERAGE 1 M17.00 95,98 ---nev -omeee 92.80 3183 7.16 35.81 0.00 122 384 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C31 of C37
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12
Mode Band Edge

2400-2483.5_802.11n HT20_CHO02_2417MHz

Pol. Vertical Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl FCC PRRRgEC B FCCPART 15
5.0 ! 5.
48 48
Peak A Py A '/HLA Hoa:
325 35
163 163
i 13, 21362, 238, . 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 2386.83 65.16 74.00 -B.99 62.88 3176 7.11 35.85 0.0 251 267 PEAK 1 2417.00 105.06 -----v -=---- 10191 3182 7.15 35.82 e.00 1 267 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 95 1
N 813
5.0 5.0
FCC PART 15C (AV FCCPARTA5C (AVG)
48 488
Av
g 325 35
163 163
i 13, 21362, 238, u, 40 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBE B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 48.37 4.0 -5.63 45.32 3177 7.2 35.84 @.80 251 267 AVERAGE 1 W70 9712 --eeen eeeee 93.97 3182 7.5 35.82 0.00 251 287 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C32 of C37
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13
Mode Band Edge

2400-2483.5_802.11n HT20_CH10_2457MHz

Pol. Horizontal Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
Bl FCCPART 15C B FCCPART 15
1
5.0 5.0
48 48
Peak
325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 48423 66,38 74.00 -7.62 62.85 3197 7.9 3573 0.0 140 366 PEAK 1 257.00 105,25 ----vv -enee- 10188 3181 7.3 3577 0.00 140 386 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
915 95 1
813 813
5.0 5.0
B FCC PART 15C (AVG) FCCPARTA5C (AVG)
a8 : a8
Av
g 325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 248351 49.84 54.00 -4.16 46.32 31.97 7.8 3573 0.80 140 306 AVERAGE 1 U700 97.27 --seev eemeee 93,99 3191 7.3 3577 0.00 140 306 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C33 of C37
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13
Mode Band Edge

2400-2483.5_802.11n HT20_CH10_2457MHz

Pol. Vertical Fundamental
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
a5 a5
e Ly FCC PART 15C B FCC PART15C

i

Bl W B0
a8 % 4a.a

Peak

325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 248450 64.47 7400 -9.53 60.94 3L.97 7.9 /.73 0.8 219 257 PEMK 1 2457.00 106,76 -----v -=--=- 103,38 3181 7.3 3576 6.0 219 257 PEAK
11ﬂLe\IeI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
915 95
N 813
5.0 5.0
FCC PART 15C (AVG) FCCPART15C (AVG)
48 448
Av
g 325 35
163 163
22 I U2 24348 U524 2500 100 1400, 1800, 20. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 48355 48.57 4.0 -5.43 45.05 3197 7.8 3573 0.0 219 257 AVERAGE 1 U57.00 98.53 ---eev -omeee 95,16 3191 7.3 3577 6.0 219 257 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C34 of C37
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<Co-location>

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
Pol. Horizontal
WLE\IEHGEIIVIITI]
1138
95
e ORI
5.0
1
Aﬁg s i X LA " hhlu’
Peak
15
163
I . 16, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Meda BN B B Bk B & B o dy
1 2389.89 5263 74.00 2137 43.58 3L77 7.0 3.4 600 116 168 PEAC
WLE\IEHGEIIVIITI]
1138
95
N
5.0
FCCPART A5C (AVG)
448 1
Av
9 15
163
I . 16, 238, M, M4
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Miz dBuv/mdBuv/m B BV w8 B B o deg
1 B87.40 4.9 4.00 -11.18 33.88 3176 7.1 35.85 6.80 116 180 AVERAGE

Fundamental

11"Le\ielidlillwm)

1138

1

95

s RCPRTIR
5.

48 W W
35

163

1o 1400, 1800, 20. 2600, 300

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Miz dBu/m dBuv/m B BV dBfm B B B o deg
1 2412.00 105.06 ------ - 9.89 .83 7.15 35.81 o6.00 116 180 PEAX

11"Le\iel (dBuVim)

1138
95
i3

Al
FCCPART 15C (AVG)

48

35

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Miz dBu/m dBuv/m B BV dBfm B B B o deg
1 241000 108,34 ------ -=--- 9117 383 7.0 3.8l 600 116 160 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1
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10
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz

ANT
Pol. Vertical Fundamental

WLE\IEHGEIIVIITI] 11"Le\ielidlillwm)

1138 1138

1

95 95

thd ORI s RCPRTIR

5.0 5.

i RS N oL 4B.BWW
Peak

15 35

163 163

I . 16, 238, M, M4 1o 1400, 1800, 20. 2600, 300

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

@ dw dBm B B B oo deg
1 5389.99 49.77 74.00 -4.23 4.72 3171 702 3B/.B4 600 33 63 PEA

6 b dBfm B B B o deg
412,09 101,82 ------ ------ 9.5 383 7.15 3581 6.8 37 65 PEAK

WLE\IEHGEIIVIITI] 11"Le\ielidlillwm)
1138 1138
03 ol !
N B3
5.0 5.
FCCBART A5C (AVG) FCC PARTA5C (AVG)
448 48
Avg : iy w/_/———}
15 35
163 163
I . 16, 238, M, M4 1o 1400, 1800, 20. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MoEsBwE B B0 &k & & & o dy
1 2389.% 39.10 54.00 -14.9 30.85 3L77 7.0 .84 600 33 65 AVERAGE 1 M0 9728 ----- --o- 8.07 383 7.5 3.8l 680 33 65 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR1
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Pol. Horizontal Vertical
meel(dDu‘lﬁn) 0 Leyel (dBuVim)
1138 1134
975 075
813 3
FLCPART 6L o FCPRTIEC
6:‘1
50 P
w FCCPAM‘IBC(AVG) FCPARTASC G
s | \
Peak —— DMMW e s
15
Avg bk
163
1 ki
3000 6000, 000 12000, 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 16000. 18000
Frequency (NHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Resd  Ant Cable Preamp  Aux  APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B B dB/m B B B m deg -
14540 SLES 7480 -2.35 5L 3430 103 648 000 109 267 Peak Wodndwn & B b & & & o dyg
1 452400 49.36 54.80 -4.64 65.22 34.30 10.30 63.45 0.00 100 267 Average 1 4804.00 43.55 74.00 -25.44 67.42 3430 10.30 63.43 0.00 300 104 Peak
Sporton International Inc.(Kunshan) Page Number : C37 of C37
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting

802.11b 98.01 - 10Hz

802.11g 88.68 1.362 0.734 0.75KHz

802.11n HT20 82.81

1.152 0.868 0.91KHz

802.11b

Spectrum

o
v
Ref Level 31.00 dBm Offset 6.00 dB & RBW 10 MHz

| Att 35da @ SWT 20 ms ¥BW 10 MHz
SGL

@ 1Pk Max

- D3[1] 0.04 dB

23 8.3696 ms|
20 TB M1[1] 21.44 dBm
2.1789 ms
10 dBm

0 dem

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts 2.0 ms/

Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 21739 ms 21.46 dBm

D2 M1 1 8.2029 ms -0.07 dB

D3 M1 1 8.3696 ms 0.04 dB

Il

Ready BRREREERE A

Sporton International Inc. (Kunshan) Page Number : D1 of D2
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FCC ID: IHDT56AR1
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802.11g

= Att
5GL

Ref Level 31.00 dBm

Spectrum

(=]

Offset 6.00 dé @ RBW 10 MHz
35dB & SWT 5 ms YBW 10 MHz

@ 1Pk Max

e Tt
20 dBm

M1 D3[1]

10 dem

M1[1]

-0.01 dB
rhBA633 W]
21.53 dBm
1.24638 ms

0dem

-10 dBm

-20 dBm

-30 dém

-40 dem

-50 dém

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |
M1 1

X-value

Y-value

Function

|

Function Result

D2
D2

M1
M1

1
1

1.24638 ms
1.36232 ms
1.53623 ms

21.53 dBm
0.37 dB
-0.01 dB

Il

802.11n HT20

Spectrum

Ready

| Att
SGL

Ref Level 31.00 dBm
35 de

Offset
- SWT

6.00 dB & RBW 10 MHz
& ms VYBW 10 MHz

@ 1Pk Mayx

0 dBrn

D3[1]

5]

10 dém

M1[1]

0.02 dB
130 pos
20480 dpm
45.36 ps

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value

Y-value

Function |

Function Result

M1 1
D2 1
D3 1

M1
M1

775,36 ps
1.15217 ms
1,3913 ms

20,80 dBm
-0.38 dB
0.02 dB

1

Sporton International Inc. (Kunshan)
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